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About the Pharmacy Guide
All information contained in this Pharmacy Guide was correct at the time of publication in June 
2019. However, please note that these details should be subject to change between now and 
the Games. Tokyo 2020 assumes no responsibility for any aspect of healthcare administered 
with the aid of this information or any other use of this information. Please refer to complete 
and correct information.

All updates to this guide will be posted on Tokyo 2020 Connect where they should be 
downloaded by NOCs. This first edition of the Pharmacy Guide is being published in electronic 
form only. Printed versions will be distributed to NOC medical teams upon arrival at the Olympic 
Village at Games time.

Drug Information
The information in this guide is based on Japanese licensed drug indications and has been 
adapted from either approved package inserts of each product or “Kusuri-no-Shiori”, both of 
which are information sheets made by each pharmaceutical company.

For more comprehensive prescribing and drug information for each medication presented in this 
Pharmacy Guide, please refer to the complete package inserts available in Japanese online at 
Pharmaceuticals and Medical Devices Agency (PMDA).

http://www.pmda.go.jp/PmdaSearch/iyakuSearch/

For further information in English, please refer to “Kusuri-no-Shiori”, which is a drug information 
sheet written in English informed by RAD-AR Council Japan. The complete current edition of 
“Kusuri-no-Shiori” is available online.

http://www.rad-ar.or.jp/siori/english/index.html

“Kusuri-no-Shiori” is designed as a digest for rapid reference and it should not always include all 
information necessary for prescribing or dispensing. If you require any further information, 
please contact the Polyclinic Pharmacy.
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Welcome
The Tokyo Organising Committee of the Olympic and Paralympic Games (Tokyo 2020) has 
developed a medical services programme dedicated to providing comprehensive medical care 
during the Olympic and Paralympic Games Tokyo 2020. This Pharmacy Guide contains the 
definitive list of medicines available from the Polyclinic Pharmacy, with comprehensive 
prescribing information for each drug, and details of the procedures for the prescribing and 
supply of medicines to individuals requiring medical treatment.

The medicines listed in this guide will be provided to athletes and other accredited individuals 
free of charge. Medicines should be prescribed in quantities required for immediate and 
necessary care for the duration of the Games - the Tokyo 2020 Chief Medical Officer reserves 
the right to review each prescription with regard to an appropriate quantity. Any individual with 
an existing medical condition is advised to bring a sufficient amount of medicine with them to 
cover the duration of their visit to Japan and their travel home. If a National Olympic Committee 
(NOC) team doctor wishes to prescribe a medicine not included in this Pharmacy Guide, every 
effort will be made to facilitate the availability of the medicine. However, the prescription will 
be at the cost of the NOC.

The medicines listed in this guide are classified according to the World Anti-Doping Agency 
(WADA) 2020 Prohibited List for use in-competition as either “Not Prohibited”, “PROHIBITED”, 
or “Prohibited in particular sports”. Special procedures are in place at the Games for the 
prescribing of medicines to athletes that are classified as “Prohibited”. All athletes and 
healthcare professionals involved in prescribing or administering medicines should familiarise 
themselves with the World Anti-Doping Code and the WADA 2020 Prohibited List. 

Particular care should be taken when a prescription is written for a prohibited substance. This 
requires a Therapeutic Use Exemption (TUE), which must be approved first by the Therapeutic 
Use Exemption Committee (TUEC). Information on the prohibited status of any particular 
medicine purchased in Japan can also be found on the Global Drug Reference Online (Global 
DRO) website at www.globaldro.com

Due to the nature of temporary registration, NOC team doctors are restricted to caring for 
members of their own delegation, or to members of other specified delegations where a prior 
agreement in writing has been submitted to Tokyo 2020.

We look forward to welcoming you to Tokyo and wish you a safe and enjoyable Tokyo 2020 Games.

Yours Sincerely,

Takao Akama
Chief Medical Officer,

Tokyo 2020

Tetsuya Miyamoto
Deputy Chief Medical Officer,

Tokyo 2020

Kumiko Kasashi
Chief Pharmacist,

Tokyo 2020
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Essential information
Tokyo 2020 will provide pharmacy services at the Olympic Villages only. At other sites, 
necessary medical supplies will be prescribed upon medical examination by the Tokyo 2020 
doctors at the medical stations.

Village polyclinic pharmacy
A pharmacy will be located within the Olympic Village. The pharmacy will be open from 7:00 to 
23:00 daily. Outside of these hours, medicines for immediate and necessary care will be 
provided by the emergency doctor. 

The pharmacy will provide the medicines listed in this Pharmacy Guide free of charge to 
individuals as part of the medical treatment for acute or the acute exacerbation of chronic 
medical conditions. Medicines will be dispensed on an immediate and necessary basis, by 
prescription only. Any individual with an existing medical condition is advised to bring a 
sufficient amount of medicine with them to cover the duration of their visit to Japan and their 
travel home.

A comprehensive medicines information service will be provided at the Polyclinic Pharmacy. 
Athletes and team officials in the Olympic Village will have access to the Polyclinic Pharmacy. 
The medicines information service should be accessed in person, and will offer information on 
topics such as:

••clinical drug information

•• international or foreign medicines

••poisons and toxicology information

••prohibited status of drugs in sport

••prescribing procedures

Satellite village medical station pharmacies
The Sailing Village and The Cycling Village; TBD

Registration of team doctors
NOC team doctors must register in advance with Tokyo 2020 to provide medical services to 
members of their delegation during the Games. Registration is free of charge. Full details of the 
registration process will be sent to NOCs in August 2019.
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Team doctors who are registered with Tokyo 2020 should write prescriptions for members of 
their own delegation, or members of other specified delegations where a prior written 
agreement between NOCs has been submitted to Tokyo 2020. These medicines prescribed by 
NOCs are provided at the Polyclinic Pharmacy (or at the Satellite Village Medical stations; TBD) 
free of charge.

Tokyo 2020 assumes no responsibility for any healthcare provided by NOC healthcare personnel 
to NOC team members and delegates. Tokyo 2020 will not provide malpractice or liability 
insurance for NOC healthcare personnel. It is recommended that NOC healthcare professionals 
inform their insurance company that they are travelling abroad with a sports team and check 
whether their malpractice insurance covers this activity.

Import and export of medicines
Prior application through Tokyo 2020 is required to the Ministry of Health, Labour and Welfare’s 
Regional Bureau of Health and Welfare that has jurisdiction for the port of entry at which the 
medicines will be imported into Japan. This will enable the NOC team doctors to bring in 
medicines and medical equipment for their team members.

The medicines and medical devices to be brought into Japan for a team’s use should be imported 
as accompanied luggage with the team doctor or sent as unaccompanied luggage. (Over-the-
counter drugs, prescription medicines, and cosmetic products to be used by individual members 
must be carried by the individual; a separate application may be required in order to bring over a 
certain amount. For details, please check the Tokyo 2020 Customs and Freight Forwarding Guide.)

All medicines and medical devices imported into Japan according to the application form must 
be appropriately utilized and managed under the care of the team doctor, during the team 
doctor’s stay. All items, except for those consumed during the time spent in Japan, must be 
carried out of Japan with the registered team doctor.

The import into Japan of psychoactive drugs and narcotics for medicinal use by a delegation is 
not permitted. A separate application for personal use is required. For details, please check the 
Tokyo 2020 Customs and Freight Forwarding Guide. The import into Japan of medical cannabis 
and stimulants (including raw materials) is not permitted under any circumstances.

Storage and safe use of team medicines
NOC healthcare personnel are responsible for the storage and safekeeping of their delegation’s 
medicines and supplies. Tokyo 2020 is not responsible for, and shall bear no liability relating to 
or arising out of, the storage or monitoring of the supplies and medicines by the NOC.
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Medicines should be stored in a secure locked receptacle and kept in the original packaging until 
used, and should only be administered to members of the prescribing NOC doctor’s delegation 
(unless a written agreement exists between two NOCs). NOC doctors should ensure that robust 
systems are in place to ensure the safe and secure handling of medicines in their possession.

Prescriptions prescribed by NOC team doctors
Prescription forms must be collected in person by the doctor who will use them. Prescription 
forms will be available from the Polyclinic Pharmacy in the Olympic Village. Prescription forms 
will only be issued to doctors who are registered with Tokyo 2020. NOC team doctors are only 
permitted to prescribe medicines to members of their own delegation, unless a prior written 
agreement exists between NOCs and has been submitted in writing to Tokyo 2020.

Medicines will be provided by the Polyclinic Pharmacy (and Medical station pharmacies in the 
satellite villages; TBD) when the details have been written on official Tokyo 2020 prescription 
forms by accredited NOC team doctors registered to prescribe in Japan. All prescriptions must 
be written in English. Up to seven (7) days supply, or a small complete pack of medicine, will 
generally be provided with a single prescription. Further supplies will normally require a 
subsequent prescription. Antibiotics should be prescribed in sufficient quantities to treat the 
medical condition. Pharmacists will call the prescriber if any concerns arise – including 
prescriptions for more than seven (7) days. The original prescription will be kept in the 
pharmacy.

All information on prescriptions must be clearly and legibly printed. Please avoid Latin and 
abbreviations.

The following information must be included on the prescription (TBD)

••date of issue

••patient’s information;

(name, date of birth, gender, accreditation number, sport, athlete or not, NOC)

••prescriber’s information;

(name, accreditation number, registration number, contact number)

••name of medicine, dosage form and unit strength

(for example: Paracetamol tablets 500mg)

••quantity (for example: TBD)

••directions for use (for example: TBD)

••prohibited substances declaration where applicable (see below)



09Olympic Pharmacy Guide

Narcotics, cannabis and stimulants
Narcotic drugs, such as morphine and ketamine, should be prescribed by Tokyo 2020 doctors 
with the necessary qualifications. If a NOC team doctor wishes to prescribe narcotic drugs, they 
are required to consult with a qualified Tokyo 2020 doctor.

Please also note that medical cannabis and stimulants (including raw materials) should not be 
imported into Japan even if athletes hold a valid Therapeutic Use Exemption (TUE).

Prescribing a prohibited substance and TUEs
Prohibited substances are drugs that, according to the WADA 2020 Prohibited List, should not 
be used by athletes who will be competing in the Olympic Games, unless a Therapeutic Use 
Exemption (TUE) has been granted by an appropriate Therapeutic Use Exemption Committee 
(TUEC) or, in the case of an emergency during the Games period, a retroactive TUE application 
has been submitted to the TUEC following the necessary treatment.

Prescribing prohibited substances for athletes should be avoided unless a TUE is obtained in 
advance, or in medical emergencies when an athlete’s health takes absolute priority and a 
retroactive TUE should be obtained (for example, for opiates for pain relief, or adrenaline 
(epinephrine) for anaphylaxis).

If a TUE has already been obtained from the TUEC before the prescription has been written, a 
copy of the TUE documentation should be presented to the dispensing pharmacist, who will 
then dispense the medicine for the athlete.

Prescribing procedure for prohibited substances
•• In an emergency, a doctor must administer all necessary treatment to an athlete, including 
using prohibited substances and methods if clinically required, and must apply for a retroactive 
TUE afterwards.

•• If it is not an emergency, the prescribing doctor must explain to the athlete that a prohibited 
substance is being prescribed and must explain the consequences if a TUE is not obtained in 
advance. A written TUE will subsequently need to be submitted.

••The prescribing doctor and the athlete who is receiving the medication must sign the 
prescription to confirm that they are aware of the status of the substance.

••The dispensing pharmacist must confirm with the prescribing doctor that the substance is a 
prohibited substance and must also confirm that they wish to proceed to prescribe the substance.

••The pharmacist should sign the prescription to verify that he/she has informed the prescribing 
doctor and the athlete that the substance is prohibited.
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IOC Needle Policy & Rules
The Tokyo 2020 Medical Services department follows the IOC needle policy regarding the use of 
injections in the treatment of athletes and the safe disposal of medical materials by NOCs.

The policy can be found at

https://www.olympic.org/medical-and-scientific-commission?tab=games
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Available Medicines
Please note that intravenous infusions and/or injections which exceed a total of 100 mL per 12 
hour period are PROHIBITED, except for those legitimately received in the course of hospital 
treatments, surgical procedures or clinical diagnostic investigations.

The information in this list is based on the World Anti-Doping Agency (WADA) 2019 Prohibited 
List. This list will be updated in accordance with WADA 2020 Prohibited List in time for the 
Tokyo 2020 Games.

1.	 MEDICINES FOR PAIN AND INFLAMMATION

1.1	 Non-opioids and non-steroidal anti-inflammatory drugs (NSAIDs)

Generic drug name
Aspirin, Dihydroxyaluminum Aminoacetate, Magnesium 
Carbonate

Dosage form Tablet

Strength 330mg, 50mg, 100mg

Route Oral

WADA status Not Prohibited

Generic drug name Celecoxib

Dosage form Tablet

Strength 200mg

Route Oral

WADA status Not Prohibited

Generic drug name Ibuprofen

Dosage form Tablet

Strength 200mg

Route Oral

WADA status Not Prohibited
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Generic drug name Naproxen

Dosage form Tablet

Strength 100mg

Route Oral

WADA status Not Prohibited

Generic drug name Loxoprofen Sodium Hydrate

Dosage form Tablet

Strength 60mg

Route Oral

WADA status Not Prohibited

Generic drug name Loxoprofen Sodium Hydrate

Dosage form Cataplasm

Strength 100mg (10cm×14cm)

Route Transdermal

WADA status Not Prohibited

Generic drug name Acetaminophen (Paracetamol) 

Dosage form Fine Grain

Strength 20%/1g

Route Oral

WADA status Not Prohibited

Generic drug name Acetaminophen (Paracetamol) 

Dosage form Suppository

Strength 200mg

Route Rectal

WADA status Not Prohibited
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Generic drug name Acetaminophen (Paracetamol) 

Dosage form Tablet

Strength 500mg

Route Oral

WADA status Not Prohibited

Generic drug name Flurbiprofen Axetil

Dosage form Injection

Strength 50mg/5mL

Route Intravenous

WADA status Not Prohibited

Generic drug name Diclofenac Sodium

Dosage form Gel

Strength 1%/25g

Route Topical

WADA status Not Prohibited

Generic drug name Diclofenac Sodium

Dosage form Tablet

Strength 25mg

Route Oral

WADA status Not Prohibited

Generic drug name Diclofenac Sodium

Dosage form Suppository

Strength 50mg

Route Rectal

WADA status Not Prohibited
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Generic drug name Diclofenac Sodium

Dosage form Patch

Strength 15mg (7cmx10cm)

Route Transdermal

WADA status Not Prohibited

1.2	 Opioid analgesics

Generic drug name Codeine Phosphate Hydrate

Dosage form Tablet

Strength 5mg

Route Oral

WADA status Not Prohibited

Generic drug name Tramadol Hydrochloride, Acetaminophen (Paracetamol)

Dosage form Tablet

Strength 37.5mg, 325mg

Route Oral

WADA status Not Prohibited

Generic drug name Morphine Hydrochloride Hydrate

Dosage form Injection

Strength 10mg/1mL

Route Intravenous, Subcutaneous

WADA status PROHIBITED

Generic drug name Tramadol Hydrochloride

Dosage form Tablet

Strength 50mg

Route Oral

WADA status Not Prohibited
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Generic drug name Tramadol Hydrochloride

Dosage form Injection

Strength 100mg/2mL

Route Intravenous

WADA status Not Prohibited

Generic drug name Buprenorphine Hydrochloride

Dosage form Injection

Strength 0.2mg/1mL

Route Intravenous, Intramuscular

WADA status PROHIBITED

1.3	 Medicines for neuropathic pain

Generic drug name Amitriptyline Hydrochloride

Dosage form Tablet

Strength 10mg

Route Oral

WADA status Not Prohibited

Generic drug name Pregabalin

Dosage form Tablet

Strength 75mg

Route Oral

WADA status Not Prohibited
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1.4	 Corticosteroids and other medicines for intra-articular use

Generic drug name Triamcinolone Acetonide

Dosage form Injection

Strength 40mg/1mL

Route Intra-articular, Intramuscular

WADA status
Not Prohibited by intra-articular routes but PROHIBITED by IV and 
IM routes

Generic drug name Prednisolone Sodium Succinate

Dosage form Injection

Strength 10mg

Route Intra-articular, Intramuscular, Intravenus

WADA status
Not Prohibited by intra-articular routes but PROHIBITED by IV and 
IM routes

Generic drug name Sodium Hyaluronate

Dosage form Injection

Strength 25mg/2.5mL

Route Intra-articular

WADA status Not Prohibited

1.5	 Local anaesthetics

Generic drug name Lidocaine

Dosage form Injection

Strength 1%; 10mg/1mL

Route Subcutaneous

WADA status Not Prohibited
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Generic drug name Lidocaine

Dosage form Jelly

Strength 2%/30mL

Route Transdermal

WADA status Not Prohibited

Generic drug name Lidocaine and Adrenaline

Dosage form Injection

Strength 10mg, 0.01mg/1mL

Route Subcutaneous

WADA status
Not Prohibited (adrenaline in co-administration with local 
anaesthetic agents)

2.	 ANTI-ALLERGIC MEDICINES

Generic drug name Loratadine

Dosage form Tablet

Strength 10mg

Route Oral

WADA status Not Prohibited

Generic drug name d-Chlorpheniramine Maleate

Dosage form Tablet

Strength 2mg

Route Oral

WADA status Not Prohibited
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Generic drug name Fexofenadine Hydrochloride

Dosage form Tablet

Strength 60mg

Route Oral

WADA status Not Prohibited

Generic drug name Montelukast Sodium

Dosage form Tablet

Strength 10mg

Route Oral

WADA status Not Prohibited

Generic drug name Prednisolone

Dosage form Tablet

Strength 5mg

Route Oral

WADA status PROHIBITED

3.	 ANTICONVULSANTS & ANTISPASMODICS

Generic drug name Diazepam

Dosage form Tablet

Strength 5mg

Route Oral

WADA status Not Prohibited

Generic drug name Diazepam

Dosage form Injection

Strength 10mg/2mL

Route Intravenous

WADA status Not Prohibited
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Generic drug name Diazepam

Dosage form Suppository

Strength 10mg

Route Rectal

WADA status Not Prohibited

Generic drug name Phenytoin

Dosage form Injection

Strength 250mg/5mL

Route Intravenous

WADA status Not Prohibited

Generic drug name Baclofen

Dosage form Tablet

Strength 10mg

Route Oral

WADA status Not Prohibited

Generic drug name Tizanidine Hydrochloride

Dosage form Tablet

Strength 1mg

Route Oral

WADA status Not Prohibited
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4.	 ANTI-INFECTIVE MEDICINES

4.1	 Antibacterials

Generic drug name Amoxicillin Hydrate

Dosage form Tablet

Strength 250mg

Route Oral

WADA status Not Prohibited

Generic drug name Potassium Clavulanate, Amoxicillin Hydrate

Dosage form Tablet

Strength 250mg, 125mg

Route Oral

WADA status Not Prohibited

Generic drug name Benzylpenicillin

Dosage form Injection

Strength 200,000 units 

Route Intravenous, Intramuscular

WADA status Not Prohibited

Generic drug name Cefaclor

Dosage form Capsule

Strength 250mg

Route Oral

WADA status Not Prohibited
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Generic drug name Ceftriaxone Sodium Hydrate

Dosage form Injection

Strength 1g

Route Intravenous

WADA status Not Prohibited

Generic drug name Clindamycin Hydrochloride

Dosage form Capsule

Strength 150mg

Route Oral

WADA status Not Prohibited

Generic drug name Doxycycline Hydrochloride Hydrate

Dosage form Tablet

Strength 50mg

Route Oral

WADA status Not Prohibited

Generic drug name Azithromycin Hydrate

Dosage form Tablet

Strength 250mg

Route Oral

WADA status Not Prohibited

Generic drug name Levofloxacin Hydrate

Dosage form Tablet

Strength 500mg

Route Oral

WADA status Not Prohibited
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Generic drug name Clarithromycin

Dosage form Tablet

Strength 200mg

Route Oral

WADA status Not Prohibited

Generic drug name Metronidazole

Dosage form Tablet

Strength 250mg

Route Oral

WADA status Not Prohibited

Generic drug name Sulfamethoxazole, Trimethoprim

Dosage form Tablet

Strength 400mg, 80mg

Route Oral

WADA status Not Prohibited

4.2	 Antifungal medicines

Generic drug name Clotrimazole

Dosage form Vaginal Tablet

Strength 100mg

Route Vaginal

WADA status Not Prohibited

Generic drug name Isoconazole nitrate

Dosage form Vaginal Cream

Strength 1%/10g

Route Topical

WADA status Not Prohibited
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Generic drug name Fluconazole

Dosage form Capsule

Strength 100mg

Route Oral

WADA status Not Prohibited

Generic drug name Amphotericin B

Dosage form Syrup

Strength 100mg/mL; 24mL

Route Oral

WADA status Not Prohibited

Generic drug name Itraconazole

Dosage form Capsule

Strength 50mg

Route Oral

WADA status Not Prohibited

4.3	 Antiviral medicines

Generic drug name Valaciclovir Hydrochloride

Dosage form Tablet

Strength 500mg

Route Oral

WADA status Not Prohibited

Generic drug name Oseltamivir Phosphate

Dosage form Capsule

Strength 75mg

Route Oral

WADA status Not Prohibited



24Olympic Pharmacy Guide

5.	 ANTIMIGRAINE MEDICINES

Generic drug name Sumatriptan Succinate

Dosage form Tablet

Strength 50mg

Route Oral

WADA status Not Prohibited

6.	 IRON SUPPLEMENTS

Generic drug name Sodium Ferrous Citrate

Dosage form Tablet

Strength 50mg

Route Oral

WADA status Not Prohibited

Generic drug name Saccharated Ferric Oxide

Dosage form Injection

Strength 40mg/2mL

Route Intravenous

WADA status Not Prohibited

7.	 MEDICINES AFFECTING COAGULATION

Generic drug name Heparin Sodium

Dosage form Injection

Strength 5,000 units/5mL

Route Intravenous

WADA status Not Prohibited
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Generic drug name Tranexamic Acid

Dosage form Tablet

Strength 250mg

Route Oral

WADA status Not Prohibited

Generic drug name Tranexamic Acid

Dosage form Injection

Strength 10%; 250mg/2.5mL

Route Intravenous, Intramuscular

WADA status Not Prohibited

8.	 CARDIOVASCULAR MEDICINES

8.1	 Antianginal medicines

Generic drug name Nitroglycerin

Dosage form Spray

Strength 0.3mg

Route Sublingual

WADA status Not Prohibited

Generic drug name Verapamil Hydrochloride

Dosage form Tablet

Strength 40mg

Route Oral

WADA status Not Prohibited
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Generic drug name Verapamil Hydrochloride

Dosage form Injection

Strength 5mg/2mL

Route Intravenous

WADA status Not Prohibited

8.2	 Antihypertensive/heart failure medicines

Generic drug name Amlodipine Besilate

Dosage form Tablet

Strength 5mg

Route Oral

WADA status Not Prohibited

Generic drug name Nicardipine Hydrochloride

Dosage form Injection

Strength 10mg/10mL

Route Intravenous

WADA status Not Prohibited

Generic drug name Bisoprolol Fumarate

Dosage form Tablet

Strength 2.5mg

Route Oral

WADA status
PROHIBITED in particular sports including Archery, Shooting and 
Golf (refer to WADA Prohibited List)
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Generic drug name Captopril

Dosage form Tablet

Strength 25mg

Route Oral

WADA status Not Prohibited

Generic drug name Enalapril Maleate

Dosage form Tablet

Strength 5mg

Route Oral

WADA status Not Prohibited

Generic drug name Candesartan Cilexetil

Dosage form Tablet

Strength 4mg

Route Oral

WADA status Not Prohibited

Generic drug name Digoxin

Dosage form Tablet

Strength 0.125mg

Route Oral

WADA status Not Prohibited

8.3	 Antithrombotic medicines

Generic drug name Aspirin

Dosage form Tablet

Strength 100mg

Route Oral

WADA status Not Prohibited
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Generic drug name Clopidogrel Sulfate

Dosage form Tablet

Strength 75mg

Route Oral

WADA status Not Prohibited

Generic drug name Warfarin Potassium

Dosage form Tablet

Strength 1mg

Route Oral

WADA status Not Prohibited

8.4	 Lipid-lowering medicines

Generic drug name Atorvastatin Calcium Hydrate

Dosage form Tablet

Strength 5mg

Route Oral

WADA status Not Prohibited

9.	 DIURETICS

Generic drug name Furosemide

Dosage form Tablet

Strength 20mg

Route Oral

WADA status PROHIBITED
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Generic drug name Furosemide

Dosage form Injection

Strength 20mg/2mL

Route Intravenous, Intramuscular

WADA status PROHIBITED

Generic drug name Hydrochlorothiazide

Dosage form Tablet

Strength 25mg

Route Oral

WADA status PROHIBITED

Generic drug name Spironolactone

Dosage form Tablet

Strength 25mg

Route Oral

WADA status PROHIBITED

10.	 DERMATOLOGICAL MEDICINES, TOPICAL

10.1	 Antifungal medicines

Generic drug name Bifonazole

Dosage form Cream

Strength 1%/10g

Route Topical

WADA status Not Prohibited
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Generic drug name Terbinafine Hydrochloride

Dosage form Solution

Strength 1%/10g

Route Topical

WADA status Not Prohibited

10.2	 Anti-infective medicines

Generic drug name Aciclovir

Dosage form Ointment

Strength 5%/5g

Route Topical

WADA status Not Prohibited

Generic drug name Bacitracin, Fradiomycin Sulfate

Dosage form Ointment

Strength 250 units, 2mg/g; 10g

Route Topical

WADA status Not Prohibited

Generic drug name Sulfadiazine Silver

Dosage form Cream

Strength 1%/50g

Route Topical

WADA status Not Prohibited

Generic drug name Sodium Fusidate

Dosage form Ointment

Strength 2%/10g

Route Topical

WADA status Not Prohibited
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10.3	 Anti-inflammatory and antipruritic medicines

Generic drug name Betamethasone Valerate

Dosage form Ointment

Strength 0.12%/5g

Route Topical

WADA status Not Prohibited

Generic drug name Hydrocortisone Butyrate

Dosage form Cream

Strength 0.1%/5g

Route Topical

WADA status Not Prohibited

Generic drug name Fluocinonide

Dosage form Spray

Strength 0.0143%/28g

Route Topical

WADA status Not Prohibited

Generic drug name Crotamiton

Dosage form Cream

Strength 10%/10g

Route Topical

WADA status Not Prohibited



32Olympic Pharmacy Guide

10.4	 Acne treatment

Generic drug name Adapalene

Dosage form Gel

Strength 0.1%/15g

Route Topical

WADA status Not Prohibited

10.5	 Paracidal and scabicidal preparations

Generic drug name Phenothrin

Dosage form Lotion

Strength 5%/30g

Route Topical

WADA status Not Prohibited

★Phenothrin shampoos for eradication of head lice are available at the Polyclinic Pharmacy.

10.6	 Keratolytics

Generic drug name Salicylic Acid

Dosage form Patch

Strength 50%/25m2

Route Transdermal

WADA status Not Prohibited
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10.7	 Emollient, barrier and sun protection preparations

Generic drug name

Hydrophilic Ointment
(White Vaseline, Stearyl Alcohol, Propylene Glycol, 
Polyoxyethylene 60 Hydrogenated Castor Oil, Monostearic 
Acid Glycerin, Methyl Parahydroxybenzoate, Ppropyl 
Parahydroxybenzoate, Purified Water)

Dosage form Ointment

Strength 500g (25g, 20g, 12g, 4g, 1g, 0.1g, 0.1g, suitable amount/100g)

Route Topical

WADA status Not Prohibited

Generic drug name White Petroleum

Dosage form Ointment

Strength 100g

Route Topical

WADA status Not Prohibited

Generic drug name Heparinoid

Dosage form Cream

Strength 0.3%/25g

Route Topical

WADA status Not Prohibited

11.	 ANTISEPTICS AND DISINFECTANTS

11.1	 Antiseptics

Generic drug name Chlorhexidine Gluconate

Dosage form Solution

Strength 5%/500mL

Route Topical

WADA status Not Prohibited



34Olympic Pharmacy Guide

Generic drug name Chlorhexidine Gluconate

Dosage form Solution

Strength 0.5%/500mL

Route Topical

WADA status Not Prohibited

Generic drug name Ethanol

Dosage form Solution

Strength 83mL/100mL; 500mL

Route Topical

WADA status Not Prohibited

Generic drug name Povidone-Iodine

Dosage form Solution

Strength 10%/250mL

Route Topical

WADA status Not Prohibited

11.2	 Disinfectants

Generic drug name Isopropanol

Dosage form Solution

Strength 70%/500mL

Route Topical

WADA status Not Prohibited
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12.	 GASTROINTESTINAL MEDICINES

12.1	 Anti-secretory medicines

Generic drug name Lansoprazole

Dosage form Tablet

Strength 15mg

Route Oral

WADA status Not Prohibited

Generic drug name Famotidine

Dosage form Tablet

Strength 20mg

Route Oral

WADA status Not Prohibited

Generic drug name Rebamipide

Dosage form Tablet

Strength 100mg

Route Oral

WADA status Not Prohibited

Generic drug name Scopolamine Butylbromide

Dosage form Tablet

Strength 10mg

Route Oral

WADA status Not Prohibited
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12.2	 Antacids

Generic drug name Dried Aluminum Hydroxide Gel, Magnesium Hydroxide

Dosage form Granule for Suspension

Strength 268.8mg, 480mg/1.2g

Route Oral

WADA status Not Prohibited

12.3	 Antiemetic and antispasmodic medicines

Generic drug name Prochlorperazine Maleate

Dosage form Injection

Strength 5mg/1mL

Route Intramuscular

WADA status Not Prohibited

Generic drug name Domperidone

Dosage form Tablet

Strength 10mg

Route Oral

WADA status Not Prohibited

Generic drug name Metoclopramide

Dosage form Tablet

Strength 5mg

Route Oral

WADA status Not Prohibited
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Generic drug name Metoclopramide Hydrochloride

Dosage form Injection

Strength 10mg/2mL

Route Intravenous, Intramuscular

WADA status Not Prohibited

Generic drug name Betahistine Mesilate

Dosage form Tablet

Strength 6mg

Route Oral

WADA status Not Prohibited

Generic drug name Trimebutine Maleate

Dosage form Tablet

Strength 100mg

Route Oral

WADA status Not Prohibited

12.4	 Laxatives

Generic drug name Sennoside A, B

Dosage form Tablet

Strength 12mg

Route Oral

WADA status Not Prohibited

Generic drug name Magnesium Oxide

Dosage form Tablet

Strength 330mg

Route Oral

WADA status Not Prohibited
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Generic drug name Glycerin

Dosage form Enema

Strength 50%/120mL

Route Rectal

WADA status Not Prohibited

12.5	 Medicines for diarrhea

Generic drug name Loperamide Hydrochloride

Dosage form Capsule

Strength 1mg

Route Oral

WADA status Not Prohibited

12.6	 Probiotics

Generic drug name Antibiotics-resistant Lactic Acid Bacteriae

Dosage form Tablet

Strength 6mg

Route Oral

WADA status Not Prohibited

Generic drug name Oral Rehydration Salts

Dosage form Granules

Strength
Na+:35, K+:20, Mg2+:3, Cl-:30, Citrate3-:20 (mEq/L), Phosphate:5 
(mmol/L); 4g

Route Oral

WADA status Not Prohibited
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13.	� HORMONES, ENDOCRINE MEDICINES, AND 
CONTRACEPTIVES

13.1	 Contraceptives

Generic drug name Levonorgestrel, Ethinylestradiol

Dosage form Tablet

Strength 0.3mg, 0.15mg

Route Oral

WADA status Not Prohibited

Generic drug name Ethinylestradiol, Norethisterone

Dosage form Tablet

Strength 0.035mg, 1mg

Route Oral

WADA status Not Prohibited

Generic drug name Desogestrel, Ethinylestradiol

Dosage form Tablet

Strength 0.15mg, 0.03mg

Route Oral

WADA status Not Prohibited

Generic drug name Levonorgestrel

Dosage form Tablet

Strength 1.5mg

Route Oral

WADA status Not Prohibited
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13.2	 Progestogens

Generic drug name Norgestrel, Ethinylestradiol

Dosage form Tablet

Strength 0.5mg, 0.05mg

Route Oral

WADA status Not Prohibited

13.3	 Insulins and other medicines used for diabetes or blood sugar control

Generic drug name Glimepiride

Dosage form Tablet

Strength 1mg

Route Oral

WADA status Not Prohibited

Generic drug name Insulin Human (Genetical Recombination)

Dosage form Injection

Strength 100 units/mL; 10mL

Route Subcutaneous, Intravenous, Intramuscular

WADA status PROHIBITED

Generic drug name Metformin Hydrochloride

Dosage form Tablet

Strength 250mg

Route Oral

WADA status Not Prohibited



41Olympic Pharmacy Guide

Generic drug name Glucose

Dosage form Injection

Strength 50%/20mL

Route Intravenous

WADA status Not Prohibited

★Glucose Tablets are available at the Polyclinic Pharmacy.

13.4	 Thyroid hormones

Generic drug name Levothyroxine Sodium Hydrate

Dosage form Tablet

Strength 25mcg

Route Oral

WADA status Not Prohibited

14.	 OPHTHALMOLOGICAL PREPARATIONS

14.1	 Anti-infective agents

Generic drug name Aciclovir

Dosage form Ophthalmic Ointment

Strength 3%/5g

Route Ocular

WADA status Not Prohibited

Generic drug name Levofloxacin Hydrate

Dosage form Ophthalmic Solution

Strength 0.5%/5mL

Route Ocular

WADA status Not Prohibited
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Generic drug name Betamethasone Sodium Phosphate, Fradiomycin Sulfate

Dosage form Ophthalmic Solution

Strength 5mg, 17.5mg/5mL

Route Ocular, Nasal

WADA status Not Prohibited

14.2	 Artificial tears

Generic drug name Purified Sodium Hyaluronate

Dosage form Ophthalmic Solution

Strength 0.3%/5mL

Route Ocular

WADA status Not Prohibited

14.3	 Hay fever symptom relief

Generic drug name Epinastine Hydrochloride

Dosage form Ophthalmic Solution

Strength 0.05%/5mL

Route Ocular

WADA status Not Prohibited

14.4	 Anti-inflammatory agents

Generic drug name Fradiomycin Sulfate, Methylprednisolone

Dosage form Ophthalmic Ointment

Strength 10.5mg, 3mg/3g

Route Ocular

WADA status Not Prohibited
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Generic drug name Bromfenac Sodium Hydrate

Dosage form Ophthalmic Solution

Strength 0.1%/5mL

Route Ocular

WADA status Not Prohibited

Generic drug name Fluorometholone

Dosage form Ophthalmic Solution

Strength 0.1%/5mL

Route Ocular

WADA status Not Prohibited

14.5	 Local anaesthetics

Generic drug name Oxybuprocaine Hydrochloride

Dosage form Ophthalmic Solution

Strength 0.4%/5mL

Route Ocular

WADA status Not Prohibited

14.6	 Mydriatics

Generic drug name Atropine Sulfate Hydrate

Dosage form Ophthalmic Solution

Strength 1%/5mL

Route Ocular

WADA status Not Prohibited
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14.7	 Glaucoma

Generic drug name Latanoprost

Dosage form Ophthalmic Solution

Strength 0.005%/2.5mL

Route Ocular

WADA status Not Prohibited

14.8	 Diagnostic agents

Generic drug name Fluorescein Sodium

Dosage form Ocular Examination Test Paper

Strength 0.7mg

Route Ocular

WADA status Not Prohibited

Generic drug name Tropicamide

Dosage form Ophthalmic Solution

Strength 0.4%/5mL

Route Ocular

WADA status Not Prohibited

15.	� MEDICINES FOR MENTAL HEALTH AND 
BEHAVIOURAL DISORDERS

15.1	 Medicines for depressive disorders

Generic drug name Paroxetine Hydrochloride Hydrate

Dosage form Tablet

Strength 10mg

Route Oral

WADA status Not Prohibited



45Olympic Pharmacy Guide

Generic drug name Mirtazapine

Dosage form Tablet

Strength 15mg

Route Oral

WADA status Not Prohibited

15.2	 Medicines for anxiety disorders

Generic drug name Risperidone

Dosage form Oral Solution

Strength 0.5mg/0.5mL

Route Oral

WADA status Not Prohibited

Generic drug name Olanzapine

Dosage form Injection

Strength 10mg

Route Intramuscular

WADA status Not Prohibited

Generic drug name Lorazepam

Dosage form Tablet

Strength 0.5mg

Route Oral

WADA status Not Prohibited
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16.	 MEDICINES FOR SLEEP DISORDERS

Generic drug name Zolpidem Tartrate

Dosage form Tablet

Strength 5mg

Route Oral

WADA status Not Prohibited

Generic drug name Promethazine Hydrochloride

Dosage form Tablet

Strength 5mg

Route Oral

WADA status Not Prohibited

Generic drug name Ramelteon

Dosage form Tablet

Strength 8mg

Route Oral

WADA status Not Prohibited

17.	 MEDICINES ACTING ON THE RESPIRATORY TRACT

17.1	� Anti-asthmatic agents and medicines for chronic obstructive 
pulmonary disease

Generic drug name Beclometasone Dipropionate

Dosage form Aerosol

Strength 100mcg

Route Inhalation

WADA status Not Prohibited
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Generic drug name Budesonide, Formoterol Fumarate Hydrate

Dosage form Inhaler

Strength 160mcg, 4.5mcg; 30 puffs

Route Inhalation

WADA status
Inhaled Formoterol is only permitted up to a maximum delivered 
dose of 54 micrograms over 24 hours; otherwise PROHIBITED

Generic drug name Tiotropium Bromide Hydrate

Dosage form Inhaler

Strength 2.5mcg; 60 puffs

Route Inhalation

WADA status Not Prohibited

Generic drug name Salbutamol Sulfate

Dosage form Aerosol

Strength 100mcg

Route Inhalation

WADA status

Inhaled Salbutamol is only permitted up to a maximum 1600 
micrograms over 24 hours in divided doses not to exceed 800 
micrograms over 12 hours starting from any dose; otherwise 
PROHBITED

Generic drug name Salbutamol Sulfate

Dosage form Solution for Nebulisers

Strength 0.5%; 5mg/mL; 30mL

Route Inhalation

WADA status PROHIBITED
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Generic drug name Salmeterol Xinafoate

Dosage form Inhaler

Strength 50mcg; 60 inhalations

Route Inhalation

WADA status
Inhaled Salmeterol is only permitted up to a maximum of 200 
micrograms over 24 hours; otherwise PROHIBITED

17.2	 Antitussive medicines

Generic drug name Dextromethorphan Hydrobromide Hydrate

Dosage form Tablet

Strength 15mg

Route Oral

WADA status Not Prohibited

Generic drug name L-Carbocisteine

Dosage form Tablet

Strength 500mg

Route Oral

WADA status Not Prohibited

18.	 DILUENTS FOR INJECTION & STERILE CLEANING

Generic drug name Distilled Water

Dosage form Injection

Strength 20mL

Route For use as diluent

WADA status Not Prohibited
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Generic drug name Sodium Chloride

Dosage form Injection

Strength 0.9%/20mL

Route Intravenous

WADA status

PROHIBITED only when intravenous infusions and/or injections 
exceed a total of 100 mL per 12 hour period except for those 
legitimately received in the course of hospital treatments, 
surgical procedures or clinical diagnostic investigations

Generic drug name Sodium Chloride

Dosage form Injection

Strength 0.9%/50mL

Route Intravenous

WADA status

PROHIBITED only when intravenous infusions and/or injections 
exceed a total of 100 mL per 12 hour period except for those 
legitimately received in the course of hospital treatments, 
surgical procedures or clinical diagnostic investigations

Generic drug name Sodium Chloride

Dosage form Injection

Strength 0.9%/500mL

Route Intravenous

WADA status

PROHIBITED only when intravenous infusions and/or injections 
exceed a total of 100 mL per 12 hour period except for those 
legitimately received in the course of hospital treatments, 
surgical procedures or clinical diagnostic investigations

Generic drug name Glucose

Dosage form Injection

Strength 10%/20mL

Route Intravenous

WADA status

PROHIBITED only when intravenous infusions and/or injections 
exceed a total of 100 mL per 12 hour period except for those 
legitimately received in the course of hospital treatments, 
surgical procedures or clinical diagnostic investigations
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Generic drug name Glucose

Dosage form Injection

Strength 5%/100mL

Route Intravenous

WADA status

PROHIBITED only when intravenous infusions and/or injections 
exceed a total of 100 mL per 12 hour period except for those 
legitimately received in the course of hospital treatments, 
surgical procedures or clinical diagnostic investigations

Generic drug name D-Mannitol

Dosage form Injection

Strength 20%; 60g/300mL

Route Intravenous

WADA status PROHIBITED

Generic drug name Lactate Ringer Solution

Dosage form Injection

Strength Na+:130, K+:4, Ca2+:3, Cl-:109, L-Lactate-:28 (mEq/L); 500mL

Route Intravenous

WADA status

PROHIBITED only when intravenous infusions and/or injections 
exceed a total of 100 mL per 12 hour period except for those 
legitimately received in the course of hospital treatments, 
surgical procedures or clinical diagnostic investigations

Generic drug name Electrolyte Hypotonic Infusion

Dosage form Injection

Strength Na+:32, K+:20, Cl-:35, L-Lactate-:20 (mEq/L); 500mL

Route Intravenous

WADA status

PROHIBITED only when intravenous infusions and/or injections 
exceed a total of 100 mL per 12 hour period except for those 
legitimately received in the course of hospital treatments, 
surgical procedures or clinical diagnostic investigations
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Generic drug name Sodium Bicarbonate

Dosage form Injection

Strength 8.4%; 1.68g/20mL

Route Intravenous

WADA status Not Prohibited

Generic drug name Sodium Chloride

Dosage form Injection

Strength 10%; 2g/20mL

Route Intravenous

WADA status Not Prohibited

Generic drug name Potassium Chloride

Dosage form Injection

Strength 20mEq/20mL

Route Intravenous

WADA status Not Prohibited

19.	 EAR, NOSE AND THROAT MEDICINES

Generic drug name Dioctyl Sodium Sulfosuccinate

Dosage form Otic Solution

Strength 5%/10mL

Route Otic, Topical

WADA status Not Prohibited
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Generic drug name Fluticasone Propionate

Dosage form Nasal Spray

Strength 50mcg; 28 sprays

Route Nasal

WADA status Not Prohibited

Generic drug name Ofloxacin

Dosage form Otic Solution

Strength 0.3%/5mL

Route Otic

WADA status Not Prohibited

Generic drug name Betamethasone Sodium Phosphate

Dosage form Ophthalmic Otic Nasal Solution

Strength 0.1%/5mL

Route Ocular, Otic, Nasal

WADA status Not Prohibited

Generic drug name Tetrahydrozoline Hydrochloride, Prednisolone

Dosage form Nasal Solution

Strength 15mg, 3mg/15mL

Route Nasal, Topical

WADA status Not Prohibited

Generic drug name Tramazoline Hydrochloride

Dosage form Nasal Solution

Strength 0.118%; 1.18mg/mL; 100mL

Route Nasal, Topical

WADA status Not Prohibited
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Generic drug name
Salicylamide, Acetaminophen, Anhydrous Caffeine, 
Promethazine Methylenedisalicylate

Dosage form Tablet

Strength 135mg, 75mg, 30mg, 6.75mg

Route Oral

WADA status Not Prohibited

20.	 MEDICINES FOR TREATMENT OF ORAL CONDITIONS

Generic drug name Sodium Gualenate Hydrate

Dosage form Gargle Solution

Strength 4%/5mL

Route Gargle

WADA status Not Prohibited

Generic drug name Benzethonium Chloride

Dosage form Mouthwash

Strength 0.2%/40mL

Route Mouthwash

WADA status Not Prohibited

Generic drug name Miconazole

Dosage form Oral Gel

Strength 2%/20g

Route Topical

WADA status Not Prohibited
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Generic drug name Dequalinium Chloride

Dosage form Lozenge

Strength 0.25mg

Route Oral lozenge

WADA status Not Prohibited

Generic drug name Dexamethasone

Dosage form Oral Ointment

Strength 0.1%/3g

Route Topical

WADA status Not Prohibited

21.	 MEDICINES FOR HAEMORRHOIDS AND PRURITUS ANI

Generic drug name Diflucortolone Valerate, Lidocaine

Dosage form Rectal Ointment

Strength 0.2g, 40mg/2g

Route Topical, Rectal 

WADA status Not Prohibited if used topically but PROHIBITED if used rectally

22.	 EMERGENCY & PRE-HOSPITAL CARE MEDICINES

22.1	 General anaesthetics

Generic drug name Ketamine Hydrochloride

Dosage form Injection

Strength 50mg/5mL

Route Intravenous

WADA status Not Prohibited
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Generic drug name Propofol

Dosage form Injection

Strength 1%; 200mg/20mL

Route Intravenous

WADA status Not Prohibited

22.2	 Preoperative medication and sedation for short-term procedures

Generic drug name Atropine Sulfate Hydrate

Dosage form Injection

Strength 0.05%; 0.5mg/1mL

Route Subcutaneous, Intramuscular, Intravenous

WADA status Not Prohibited

Generic drug name Midazolam

Dosage form Injection

Strength 10mg/2mL

Route Intravenous, Intramuscular

WADA status Not Prohibited

Generic drug name Naloxone Hydrochloride

Dosage form Injection

Strength 0.2mg/1mL

Route Intravenous

WADA status Not Prohibited
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22.3	 Medicines used in anaphylaxis

Generic drug name Dexamethasone Sodium Phosphate

Dosage form Injection

Strength 4mg/1mL

Route Intravenous, Intramuscular, Intra-articular

WADA status
PROHIBITED by IV and IM (except in an emergency in which case 
a Retroactive TUE is required)

Generic drug name Adrenaline (pre-filled syringe)

Dosage form Injection

Strength 1mg/1mL

Route Subcutaneous, Intramuscular, Intravenous

WADA status
PROHIBITED by IV and IM (except in an emergency, in which case 
a Retroactive TUE is required)

Generic drug name Adrenaline (ampule)

Dosage form Injection

Strength 1mg/1mL

Route Subcutaneous, Intramuscular, Intravenous

WADA status
PROHIBITED by IV and IM (except in an emergency, in which case 
a Retroactive TUE is required)

Generic drug name Hydrocortisone Sodium Succinate

Dosage form Injection

Strength 100mg

Route Intravenous, Intramuscular, Intra-articular

WADA status
PROHIBITED by IV and IM (except in an emergency, in which case 
a Retroactive TUE is required)
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Generic drug name Methylprednisolone Sodium Succinate

Dosage form Injection

Strength 125mg

Route Intravenous

WADA status
PROHIBITED by IV and IM (except in an emergency, in which case 
a Retroactive TUE is required)

Generic drug name d-Chlorpheniramine Maleate

Dosage form Injection

Strength 5mg/1mL

Route Intravenous, Intramuscular

WADA status Not Prohibited

22.4	 Antiarrhythmic and cardiac arrest medicines

Generic drug name Adenosine Triphosphate Disodium Hydrate

Dosage form Injection

Strength 10mg/2mL

Route Intravenous, Subcutaneous, Intramuscular

WADA status Not Prohibited

Generic drug name Amiodarone Hydrochloride

Dosage form Injection

Strength 150mg/3mL

Route Intravenous

WADA status Not Prohibited
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22.5	 Muscle relaxants (peripherally acting)

Generic drug name Rocuronium Bromide

Dosage form Injection

Strength 50mg/5mL

Route Intravenous

WADA status Not Prohibited
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Ceftriaxone...............................................................21

Celecoxib.................................................................11

Chlorhexidine

	 0.5%....................................................................34

	 5%.......................................................................33

Chlorpheniramine

	 Injection...............................................................57

	 Tablet...................................................................17

Clarithromycin..........................................................22

Clavulanate, Amoxicillin............................................20

Clindamycin.............................................................21

Clopidogrel..............................................................28

Clotrimazole.............................................................22

Codeine...................................................................14

Crotamiton...............................................................31

Dequalinium.............................................................54

Desogestrel, Ethinylestradiol......................................39

Dexamethasone

	 Injection...............................................................56

	 Oral Ointment.......................................................54

Dextromethorphan....................................................48

Diazepam

	 Injection...............................................................18

	 Suppository...........................................................19

	 Tablet...................................................................18

Diclofenac

	 Gel.......................................................................13

	 Patch...................................................................14

	 Suppository...........................................................13

	 Tablet...................................................................13



60Olympic Pharmacy Guide

Diflucortolone, Lidocaine...........................................54

Digoxin....................................................................27

Dioctyl Sodium Sulfosuccinate...................................51

Distilled Warter........................................................48

Domperidone............................................................36

Doxycycline..............................................................21

Dried Aluminum Hydroxide Gel, Magnesium Hydroxide.......36

Electrolyte Hypotonic Infusion....................................50

Enalapril..................................................................27

Epinastine................................................................42

Ethanol....................................................................34

Ethinylestradiol, Desogestrel......................................39

Ethinylestradiol, Levonorgestrel..................................39

Ethinylestradiol, Norethisterone..................................39

Ethinylestradiol, Norgestrel........................................40

Famotidine...............................................................35

Fexofenadine............................................................18

Fluconazole.............................................................23

Fluocinonide............................................................31

Fluorescein..............................................................44

Fluorometholone......................................................43

Flurbiprofen.............................................................13

Fluticasone..............................................................52

Formoterol, Budesonide.............................................47

Fradiomycin, Bacitracin.............................................30

Fradiomycin, Betamethasone

	 Ophthalmic Solution..............................................42

Fradiomycin, Methylprednisolone

	 Ophthalmic Ointment.............................................42

Furosemide

	 Injection...............................................................29

	 Tablet...................................................................28

Glimepiride..............................................................40

Glucose

	 10%/20mL...........................................................49

	 5%/100mL...........................................................50

	 50%/20mL...........................................................41

	 Tablet...................................................................41

Glycerin...................................................................38

Heparin....................................................................24

Heparinoid...............................................................33

Hydrochlorothiazide..................................................29

Hydrocortisone

	 Cream..................................................................31

	 Injection...............................................................56

Hydrophilic Ointment.................................................33

Ibuprofen.................................................................11

Insulin Human..........................................................40

Isoconazole..............................................................22

Isopropanol..............................................................34

Itraconazole.............................................................23

Ketamine.................................................................54

Lactate Ringer Solution.............................................50

Lansoprazole............................................................35

Latanoprost..............................................................44

Levofloxacin

	 Ophthalmic Solution..............................................41

	 Tablet...................................................................21

Levonorgestrel..........................................................39

Levonorgestrel, Ethinylestradiol..................................39

Levothyroxine...........................................................41

Lidocaine

	 Injection...............................................................16

	 Jelly.....................................................................17

Lidocaine, Adrenaline

	 Injection...............................................................17

Loperamide..............................................................38

Loratadine................................................................17

Lorazepam...............................................................45

Loxoprofen

	 Cataplasm............................................................12

	 Tablet...................................................................12

Magnesium Oxide......................................................37

Mannitol..................................................................50

Metformin................................................................40

Methylprednisolone

	 Injection...............................................................57

Methylprednisolone, Fradiomycin

	 Ophthalmic Ointment.............................................42

Metoclopramide



61Olympic Pharmacy Guide

	 Injection...............................................................37

	 Tablet...................................................................36

Metronidazole..........................................................22

Miconazole..............................................................53

Midazolam...............................................................55

Mirtazapine..............................................................45

Montelukast.............................................................18

Morphine.................................................................14

Naloxone..................................................................55

Naproxen.................................................................12

Nicardipine...............................................................26

Nitroglycerin............................................................25

Norethisterone, Ethinylestradiol..................................39

Norgestrel, Ethinylestradiol........................................40

Ofloxacin..................................................................52

Olanzapine...............................................................45

Oral Rehydration Salts...............................................38

Oseltamivir...............................................................23

Oxybuprocaine..........................................................43

Paracetamol

	 Fine Grain.............................................................12

	 Suppository...........................................................12

	 Tablet...................................................................13

Paracetamol, Tramadol..............................................14

Paroxetine................................................................44

Phenothrin...............................................................32

Phenothrin shampoos................................................32

Phenytoin.................................................................19

Potassium Chloride...................................................51

Povidone-Iodine........................................................34

Prednisolone

	 Injection...............................................................16

	 Tablet...................................................................18

Pregabalin................................................................15

Prochlorperazine.......................................................36

Promethazine...........................................................46

Propofol...................................................................55

Ramelteon...............................................................46

Rebamipide..............................................................35

Risperidone..............................................................45

Rocuronium..............................................................58

Saccharated Ferric Oxide...........................................24

Salbutamol

	 Aerosol.................................................................47

	 Solution for Nebulisers...........................................47

Salicylamide, Acetaminophen, Anhydrous Caffeine, 

Promethazine...........................................................53

Salicylic Acid............................................................32

Salmeterol...............................................................48

Scopolamine............................................................35

Sennoside A, B.........................................................37

Sodium Bicarbonate..................................................51

Sodium Chloride

	 10%/20mL...........................................................51

	 20mL...................................................................49

	 500mL.................................................................49

	 50mL...................................................................49

Sodium Ferrous Citrate..............................................24

Sodium Fusidate.......................................................30

Sodium Gualenate Hydrate.........................................53

Sodium Hyaluronate

	 Injection...............................................................16

	 Ophthalmic Solution..............................................42

Spironolactone.........................................................29

Sulfadiazine Silver.....................................................30

Sulfamethoxazole, Trimethoprim.................................22

Sumatriptan.............................................................24

Terbinafine...............................................................30

Tetrahydrozoline, Prednisolone...................................52

Tiotropium...............................................................47

Tizanidine................................................................19

Tramadol

	 Injection...............................................................15

	 Tablet...................................................................14

Tramadol, Acetaminophen.........................................14

Tramazoline.............................................................52

Tranexamic Acid

	 Injection...............................................................25

	 Tablet...................................................................25

Triamcinolone...........................................................16
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Trimebutine..............................................................37

Trimethoprim, Sulfamethoxazole.................................22

Tropicamide.............................................................44

Valaciclovir..............................................................23

Verapamil

	 Injection...............................................................26

	 Tablet...................................................................25

Warfarin..................................................................28

White Petroleum.......................................................33

Zolpidem.................................................................46




